Assembly instructions

Notice d'assemblage

Hoja de instrucciones de armado

Description

NORWOOD DESK TABLE

Descripcion

ESCRITORIO NORWOOD

Description

BUREAU NORWOOD

Code: 101605

SUNPAN
MODERN HOME

sunpan.com

Please visit our web-site www.sunpan.com for more great products . Por favor visite nuestro sitio web www.sunpan.com para que conczca otros maraviliosos productos
For assembly questions please call 1-800-787-1019 (or +14167360094 - outside North America) or email to: info@sunpan.com
Pour trouver de nombreux autres produits, consultez le www.sunpan.com. Pour toute question relative a 'assemblage,

veuillez téléphoner le 1-800-787-1019 (ou le +14167360094 a I'extérieur de 'Amérique du Nord) ou écrire a l'adresse info@sunpan.com.
Para preguntas sobre ensamblaje, por favor llame al 1-800-787-1019 (o0 +14167360094 - fuera de América del Norte) o escriba al correo: info@sunpan.com

A LEGS PIETEMENT PATAS

B TOP FRAME SUPPORT DU HAUT APOYO SUPERIOR

[ STRETCHER TRAVERSE ENSANCHADOR

D BOTTOM FRAME SUPPORT DU BAS APQOYO DEL BAJO
& \>
~T
|

E CENTER LEG PIET CENTRAL PIERNA CENTRAL '




CONCRETE TOP PLATEAU BETON MESETA DE HORMIGON 1
DRAWER TIROIR CAJON 1
BOLT M6 x 15 Boulon M6 x 15 TORNILLOS M6 x 15 2
BOLT M6 x 10 Boulon M6 x 10 TORNILLOS M6 x 10 30
BOLT M6 x 30 Boulon M6 x 30 TORNILLOS M6 x 30 4
WASHER Mé6x@16 RONDELLE M6 x @16 ARANDELAS M6 x 16 4
WASHER Mé6x@22 RONDELLE M6 x @22 ARANDELAS M6 x 22 6
ALLEN KEY K4 CLE HEXAGONALE K4 LLAVE ALLEN K4 1
g INSTRUCCIONES DE -
NOTICE DE-MONTAGE o AT
-ARMADO
! \\‘.
: R i s
Fit the frames "B" + "D" and the 5;22:22 ,[,%S,, ZL;?S Ol:z itr:fo?snitf les Montar los soportes "B" + "D" y los p Le‘;‘?ﬂ g !
stretchers "C" in the strut of legs Y WAN o e enchadors "C" en el puntales del ® Il ;
NN o des piétements "A"* comme sur le . A e 14l = 1
A" as in the drawing. dessin piermas "A" como en el dibujo. il
. 7

b o F
&




Attach the set using 24 bolts (2)
using the Allen key (6)

Fixez 'ensemble en utilisant 24
bouions (2) a l'aide de la clé Allen (6)

Cologue el aparato con 24 tornillos
(2) con la llave Allen (6)

Place the concrete top "F" upside
down to the floor on cardboard or
cloth to protect it.

Place all previously mounted on
the plate "F" by making the fixing
holes to coincide .

Placez le plateau "F" a l'envert au sl
sur un carton ou tissu afin de e
protéger.

Placez 'ensemble précédement
monté & I'envert sur le plateau "F" en
faisant coincider les trous de fixation

Coloque la bandeja de hormigén "F"
hacia atras en el suelio sobre cartén o
tela para protegerio.

Colocar todos los previamente
montado en la placa "F" por la fijacion
agujeros coinciden

Attach the set using 6 bolts (2) +
6 washers (5) using the Allen key
(6)

Fixez 'ensemble en utilisant 6
boulons (2) + 6 rondelles (5) a l'aide
de la clé Allen (6)

Coloque el aparato con 6 tornillos (2)
+ 6 arrandellas (5) con la llave Allen

®)

Place the center leg (E) on the
underside of the bottom frame
(D) and screw with 2 boits (1)
using the Allen key (6)

Positionez le pied central (E) sur la
partie interieure du support du bas (D)
et vissez le avec 2 boulons (1) &
l'aide de la clé Allen (8)

Coloque el piema central (E) en el
apoyo dei bajo (D) y el tomnillo con 2
torniilos (1) con la lave Alien (6)




Push the drawer (G) in the frame
as in the drawing.

Emboitez le tiroir (G) dans la
structure comme sur le dessin.

Empuje el cajon (G) en el aparato
como en el dibujo.

Attach the drawer (G) using 4

Fixez le tiroir (G) en utilisant 4

Coloque el cajon (G) con 4 tornillos

6 bolts (3)+ 4 washers (4) using boulons (3) + 4 rondelles (4) a 'aide  |(3) + 4 arradenla (4) con la llave
the Allen key (6) de la clé Allen (6) Allen (6)
7 Finish Terminez Ha terminado
ASSEMBLY TIPS:

Please check parts and hardware before assembiling. Follow each instruction step by step.

Place a protective pad or piece of cardboard on the floor while assembiing your item on top of it.

Remove all parts from the carton and separate them into part numbers/groups as indicated on the part list.
Please follow instructions in the sequence as numbered to assure fast/easy assembly

SUGERENCIAS PARA EL MONTAJE:

Por favor revise las piezas antes de montarias. Siga cada instruccién paso a paso

Ponga una tela protectora o cartén en el piso mientras monta las piezas

Saque ias piezas de la caja y separelas por nimeros/grupos de piezas como se indica en Ia lista de piezas
Por favor siga las instrucciones segin la secuencia de los niimeros para asegurar un montaje rapido y facil

CONSEILS D'ASSEMBLAGE :

Veuillez vérifier que vous avez toutes les piéces et la quincailleries nécessaires avant de commencer. Veuiliez suivre les instructions étape par étape.
Déposez un coussin protecteur ou un morceau de carton sur ie plancher lorsque vous assemblez votre article.

Retirez toutes les pieces du carton et séparez-les par nombre ou par groupe, comme indiqué sur la liste de piéces.

Veuillez suivre les instructions et 'ordre défini parles numéros pour un assembtage rapide et facile.

WARNING: .
Do not attempt to repair or modify. parts that are broken or defective - if you find_a broken part piease contact the retailer where you purchased i fro replacement
Keep all hardware parts. out of the reach of children

ADVERTENCIA:
No intente reparar o-modificar las piezas que estén rotas o defectuosas. Si‘encuentra una pieza rota, contactar a la minorista donde la comprd para que la reemplace.
Mantenga todas las piezas lejos del alcance de los nifios

MISE EN GARDE :
N'essayez pas de réparer ou de modifier des piéces brisées ou défectueuses. Si une piéce est brisée, veuillez contacter le détaillant chez qui vous avez acheté {'article.
Conservez toute la quincaillerie hors de la portée des enfants.

FURNITURE CARE:

Following these few basis steps will help to ensure that you enjoy your furniture for a long time:

Do not expose your fumniture to direct sunlight, dampness or any heat, like a hot cup of coffee or tea. Always use a coaster.
Excessive exposure to sunlight may cause fading




	101605-1
	101605-2
	101605-3
	101605-4

